
 

 

Wastewater 
Master Plan 

Update 

Prepared For: 

Mission Springs Water District 

 

2025 



   

 ii 

  

Wastewater Master Plan 
Update 

 

 

PREPARED FOR: 

 

2025 

 

 

Jon M. Wells, P.E. – Dopudja & Wells Consulting                                        DATE 

 

 

Brian Macy, M.P.A., P.E. – Mission Springs Water District       DATE 



 

                  
ii 

Acknowledgements 

We appreciate the combined efforts of the entire project team in the development 
and preparation of the Master Plan. Our project team includes District staff and 
consulting staff.  

 

District Staff 

Brian Macy – General Manager 

Eric Weck, P.E. – Engineering Manager / Project Manager 
[...]
all legacy septic systems into connections to the sewer collection system as part of its 
Groundwater Quality Protection Program (GQPP). The GQPP has an anticipated 
completion year of 2029.  



<Double-click here to enter title>

Sources: Esri, HERE, Garmin, Intermap, increment P Corp., GEBCO, USGS, FAO, NPS, NRCAN,
GeoBase, IGN, Kadaster NL, Ordnance Survey, Esri Japan, METI, Esri China (Hong Kong), (c)
OpenStreetMap contributors, and the GIS User Community

Sources: Esri, HERE, Garmin, Intermap, increment P Corp., GEBCO, USGS, FAO, NPS, NRCAN, GeoBase, IGN, Kadaster NL, Ordnance Survey, Esri
Japan, METI, Esri China (Hong Kong), (c) OpenStreetMap contributors, and the GIS User Community

³
Legend

Mission Springs Water
District Boundary

Riverside County Boundary

Figure 1.1 - Mission 
Springs Water District 
Region



INTRODUCTION    

                                          

 1-3 

MSWD's service area has experienced a substantial population increase over the past 
few decades, growing by 32% since the completion of the 2007 Wastewater Master 
Plan. This growth, along with ongoing development within the District, necessitates 
an updated sewer master plan. The 2024 Sewer Master Plan incorporates revised 
population projections and future wastewater flows, recognizing the importance of 
the rapid conversion of legacy septic systems to protect the underlying groundwater, 
which is the sole source of potable water for MSWD.   

1.2 Purpose, Goals, & Expectations 

The 2024 Sewer Master Plan Report will be a high-level planning document to guide 
the District’s future capital improvement endeavors. The existing sewer collection 
systems have been documented and researched to create a baseline inventory of all 
sewer-related assets. These facilities and assets were analyzed with hydraulic 
modeling software; the remaining life-risk-based condition assessments provided the 
District with capital improvement program recommendations grouped in five-year 
increments based on priority for future improvements or expansions. These 
recommendations have been compiled in Chapter 8 Capital Improvement Program 
of this document.  

1.3 Regional Context 

MSWD’s sewer collection and treatment systems have impacts on neighboring water 
and sewer providers, including the Coachella Valley Water District (CVWD), and 
Desert Water Agency (DWA). As a result, significant improvement decisions 
impacting regional groundwater, wastewater effluent quality, wastewater treatment 
facility odor, etc., have been incorporated within this document’s analysis.  

Consideration was given to all wastewater collection and treatment system analyses 
related to the Nancy Wright RWRF. At the time of this publication, the Nancy Wright 
RWRF is substantially complete and will be operational shortly.  

1.3.1  Population 

Table 1.1 shows the historical population growth within the MSWD service area over 
the past 25 years and the expected population growth in the next 20 years. MSWD’s 
service area encloses the City of Desert Hot Springs and some areas of the County of 
Riverside. The 2007 Wastewater MP was used to determine the historical population. 
The 2020 Coachella Valley Regional UWMP shows that the MSWD service area serves 
a population of about 39,000 people. According to the 2020 Coachella Valley Regioanl 
UWMP, the MSWD Service Area is expected to rapidly increase over the next 20 years 



INTRODUCTION    

                                          

 1-4 

to a population of approximately 72,000 residents. These estimates are used to 
determine future wastewater flows.  

 
Table 1.1 – Historic and Projected 

Population 
Year Population 

1990 19,500 

2000 26,100 

2005 32,900 

2010 35,738 

2015 38,987 

2020 38,962 

2025 49,081 

2030 54,414 

2035 59.747 

2040 66,064 

2045 72,380 

Note 
1) Historical Data from 2007 Wastewater MP 
2) Future Projections based on the Coachella Valley Regional 

2020 UWMP 
 

  



INTRODUCTION    

                                          

 1-5 

1.3.2  Land Use 

The service area of MSWD is a developing area consisting of a mix of residential, 
commercial, and open space lands. As a developing area, the MSWD service area 
currently contains a large portion of undeveloped vacant land. 

1.4 Regulatory and Environmental Consideration 

All analysis and design criteria have been considered and abided by all regulations set 
forth by the U.S. Environmental Protection Agency (EPA), California State Water 
Resources Control Board (CSWRCB), and other relevant regulating bodies.  

1.5 Study Area & Period 

The scope of the 2024 Sewer Master Plan and the related CIP recommendations are 
limited to the District’s established service area as of 2022. However, much supporting 
information has been sourced from publications in the greater Coachella Valley 
geographic region and Southern California. The 2022 MSWD sewer service area 
includes all portions of the City of Desert Hot Springs, parts of Palm Springs Crest, 
West Palm Springs Village, West Garnet, and several unincorporated areas of 
Riverside County. 

The scope of this report and the related CIP recommendations are limited to the 
District’s established service area as of 2022. However, much supporting information, 
has been sourced from publications in the greater Coachella Valley geographic region 
and Southern California. The 2022 MSWD wastewater service area includes all portions 
of the City of Desert Hot Springs, parts of Palm Springs Crest, West Palm Springs 
Village, West Garnet, and several unincorporated areas of Riverside County. (Figure 
1.2) 

Periods considered in this report vary significantly by context and purpose. While 
wastewater generation projections have been considered up to the 2040 planning 
year, other elements of time-sensitive information, such as rainfall data, have been 
sourced to align with the data generated by the District’s supervisory control and data 
acquisition (SCADA) systems. All decisions involving the selection of periods for 
analysis were made collaboratively with District staff.



 

 
2-1 

 Chapter 2 Existing Infrastructure 
2.1 General Description 

This chapter describes the existing collection, conveyance, pumping, and treatment 
facilities within MSWD's sewer collection system. These facilities include the Horton 
Wastewater Treatment Facility, Desert Crest Wastewater Treatment Facility, the Dos 
Palmas Lift Station, and 120 miles of gravity mains. As noted above and detailed in 
Chapter 3, the Nancy Wright RWRF is substantially complete and will soon be added 
to the sewer system. 

2.2 Inventory  

Collection system facilities are inventoried in the sections below. 

2.2.1  Facilities 

The District currently has two wastewater treatment facilities (with a third facility 
substantially complete and scheduled to be made operational soon) and a lift station. 
The wastewater facilities included the Horton Wastewater Treatment Facility (Horton 
WWTP) and the Desert Crest Wastewater Treatment Facility (Desert Crest WWTP). 
Each treatment facility treats flows from a separate portion of the collection system. 
The Horton WWTP is the primary treatment facility that handles most of the 
wastewater in the service area. The Dos Palmas Lift Station (Dos Palmas LS) was 
constructed to convey wastewater to the Horton WWTP from a growing residential 
area south and down gradient of the Horton WWTP. However, the Dos Palmas LS is 
planned to be redirected from the Horton WWTP and deliver flows to the Nancy 
Wright RWRF. Figure 2.1 shows the location of these facilities in the MSWD service 
area.  

Federal regulations on water discharges protect water quality standards and control 
pollutant discharges. The California Regional Water Quality Control Board (CRWQCB) 
sets the requirements for each wastewater treatment plant discharge. These 
requirements are further explained in the description of each treatment facility and 
detailed in the National Pollutant Discharge Elimination System (NPDES) permit for 
each facility.   



"""WWTF

"""WWTF

Horton WWTF

Desert Crest WWTF
Dos Palmas Lift Station

Sources: Esri, HERE, Garmin, Intermap, increment P Corp., GEBCO, USGS, FAO, NPS, NRCAN,
GeoBase, IGN, Kadaster NL, Ordnance Survey, Esri Japan, METI, Esri China (Hong Kong), (c)
OpenStreetMap contributors, and the GIS User Community

Legend
Mission Springs Water
District Boundary
Gravity Main
Force Main ³

Figure 2.1 - Existing Sewer Facilities



EXISTING INFRASTRUCTURE    

                                          

 2-3 

2.2.2  Horton WWTP 

The Horton WWTP is a conventional wastewater treatment facility located in the 
southern portion of the City of Desert Hot Springs near the intersection of Park Lane 
and Verbena Drive. The facility was constructed in 1973 and could treat 0.20 MGD at 
the time of initial construction. The latest expansion of this facility was completed in 
the early 2000s with the addition of Carousel Oxidation Ditches.  The total capacity of 
the existing Horton WWTP was increased to 2.44 MGD with this expansion. Based on 
the facility’s monthly treatment records from 2017 to 2021, the facility treated an 
average of 2.09 MGD. The facility includes a grit chamber, aeration basins, clarifiers, 
belt filter press, and eight percolation ponds. The Horton WWTP consists of the 
following primary treatment processes and major-related equipment: 

 Rated treatment capacity – 2.44 MGD 
 Preliminary Treatment – Influent pumps, grinder, magnetic flow meter, grit 

chamber, and flow splitter. 
 Walker Process concentric aeration basin, reaeration basin, and final clarifier 

contact stabilization unit – 0.20 MGD capacity (currently off-line). 
 Two extended aeration oxidation ditch basins with brush aerators and circular 

clarifiers – 0.26 MGD capacity each. 
 One extended aeration oxidation ditch basin with brush aerators and circular 

clarifier – 0.42 MGD capacity. 
 Two extended aeration Carousel® oxidation ditch basins each with an 

estimated capacity of 0.75 MGD and two final clarifiers with 0.26 MGD capacity. 

Effluent from the biological treatment process is conveyed to eight infiltration ponds 
where treated effluent percolates into the ground. Grit is removed and hauled to the 
landfill for disposal. Biosolids are delivered to one (1) 2-meter Belt Filter Press, with 
dried biosolids being hauled off-site by a private contractor (Synagro Ecology Auto 
Parts) to either land application or a composting facility for subsequent reuse. 
Biosolids are currently being transported to a disposal area. The biosolids leaving the 
plant comply with EPA Part 503 Sub Class B requirements. The filtrate from the Belt 
Filter Press is returned to the headworks for treatment. 

Both the Horton WWTP and the Desert Crest WWTP treated wastewater effluent 
streams are discharged to recharge the groundwater aquifer via percolation ponds. 
These same aquifer(s) are a source of MSWD drinking water supplies. Therefore, 
nitrate discharge to the aquifer is not allowed to exceed the Safe Drinking Water Act 
maximum contaminant level of 10 mg/L as nitrogen (N).  The 2007 MSWD WWMP 
identified the report entitled “Evaluation of the Source and Transport of High Nitrate 
Concentrations in Ground Water, Warren Subbasin, California” (USGS Water 



EXISTING INFRASTRUCTURE    

                                          

 2-4 

Investigation Report 03-4009, 2003) as being referenced by the CRWQCB with regard 
to nitrogen discharge requirements in several geographic areas of California. In 
summary, the 2007 MSWD WWMP indicated that Report 03-4009 identifies septic 
tanks and irrigation returns as increasing the nitrate levels in the Warren Subbasin’s 
groundwater. Point source discharges, including publicly owned treatment works 
(POTWs), were not explicitly identified as sources of nitrates. Nevertheless, the latest 
California Waste Discharge Requirements (WDRs) require nitrogen discharge 
requirements. A Nitrate Compliance Study was completed by MSWD. 

Based upon historical results provided by the District, the Horton WWTP’s influent 
contained a monthly average of 281 mg/L BOD and an average of 197 mg/L TSS 
between April 2020 to June 2021. The treated effluent water quality parameters and 
standards are shown in Table . 

Table 2.1 – Horton WWTP Average Effluent Concentrations  

Contaminant 
Average Effluent 

Concentration 
(mg/L) 

Monthly Average 
Limit (mg/L) 

Weekly Average 
limit (mg/L) 

BOD 19.21 30 45 

TSS 8.55 30 45 

DO 4.28 N/A N/A 

TDS 639.36 
The increase in TDS shall not exceed 400 mg/L 
of the influent. 

Nitrate as N 1.29 10 10 

T Nitrogen 20.91 45 45 

Information is taken from the following: 
 Effluent concentration from MSWD 2020 Horton WWTP’s Log 

 California Regional Water Quality Board, Waste Discharge Requirements for MSWD Alan L. Horton Wastewater Treatment 
Plant, WQCB 

2.2.3  Desert Crest WWTP 

The Desert Crest WWTP is a conventional wastewater treatment facility located at the 
end of Sunset Road, behind the Dillion Mobile Home Park. This facility was 
constructed in 1974 to service the wastewater generated from the Desert Crest 
Country Club and the Dillion Mobile Home Park. The original treatment facility could 
treat up to 90,000 GPD and was expanded in the mid-1980s to treat 180,000 GPD. This 
treatment facility is located near the southeastern border of the MSWD service area. 
Based on the monthly records for the treatment facility, the average influent flow for 
this treatment plant is 0.044 MGD. The facility includes a bar screen, two treatment 
tanks, three percolation ponds, and six drying beds. The average flow has not changed 
significantly over the past few decades. The Desert Crest WWTP influent records 



EXISTING INFRASTRUCTURE    

                                          

 2-5 

between April 2020 to June 2021 indicated an average influent BOD of 251 mg/L and a 
TSS of 231 mg/L. The treated effluent water quality parameters and standards are 
shown in Table 2.2. 

Table 2.2 – Desert Crest Effluent Average Concentrations  

Contaminant 
Average Effluent 

Concentration (mg/L) 
Monthly Average 

Limit (mg/L) 
Weekly Average 

Limit (mg/L) 

BOD  8.37 30 45 

TSS  9.27 30 45 

DO  5.13 N/A N/A 

TDS  709.18 
The increase in TDS shall not exceed 400 

mg/L of the influent.  

Nitrate as N 35.60 10 10 

T Nitrogen  34.64 45 45 

Information is taken from the following: 
 Effluent concentration from MSWD 2020 Horton WWTP’s Log 
 California Regional Water Quality Control Board, Waste Discharge Requirements for MSWD Desert Crest Wastewater Treatment 

Plant, WQCB (Appendix J) 

2.2.4  Dos Palmas LS  

The original Dos Palmas LS was initially constructed in 1987 to convey flows from the 
areas south and down gradient of the Horton WWTP to this treatment facility.  The 
current Dos Palmas LS replaced the original facility in the mid-2000s. The lift station 
is located near the intersection of Dillion Road and Avenida Manzana. The lift station 
includes a 30-foot deep below-grade wet well equipped with two 60 HP submersible 
pumps, each with a 700 GPM capacity. A 7,000 linear foot force main connects the 
Dos Palmas LS to the Horton WWTP. 

The future configuration of the collection system requires the ability to convey flow 
from Dos Palmas LS to the Nancy Wright RWRF once that facility is operational. 
Toward that end, the Dos Palmas LS has recently been connected hydraulically to the 
Nancy Wright RWRF via 5,000 feet of force main and 10,000 feet of gravity main. There 
is operational flexibility such that flow can either be pumped to the Horton WWTP or 
to the Nancy Wright RWRF. Further detail concerning the configuration of the 
collection system in the future can be found in Chapter 7 of the 2024 Sewer Master 
Plan. 
  



EXISTING INFRASTRUCTURE    

                                          

 2-6 

2.2.5  Collection System  

The historical method for dealing with sewer flows generated in the MSWD service 
[...]
development of the CIP is described in more detail in subsequent chapters of the 2024 
Sewer Master Plan. 

The MBI team conducted a site visit to survey the typical sewer system facilities in the 
District.  Site visits were organized and facilitated by the MSWD Operations and 
Maintenance staff. This site visit supported the determination of the improvements 
needed for each facility as part of a risk assessment. 

As described above, the District has the following facilities: the Horton WWTP, the 
Desert Crest WWTP, the Dos Palmas LS, and 120 miles of horizontal infrastructure that 
include the existing gravity mains and manholes. The following tasks were performed 
to determine the asset list attributes for the above assets: 

 A site visit assessed the condition of the wastewater treatment facilities and 
lift station. 

 Hydraulic modeling of the District’s current and proposed future collection 
system was performed. The hydraulic evaluation is detailed in Chapter 6 and 
Chapter 7.  

 A remaining life assessment of the District’s gravity mains was performed. 
 Efficiency test data was reviewed.  
 Operations report data was reviewed. 

 
A summary of the asset list with assessment can be found in Table 2.4 below. 

2.3.1  Site Assessment 

A site visit of the District’s wastewater treatment facilities and lift station was 
conducted on July 1, 2021. The District outlined its planned system improvements and 
limitations during the site visit.  



EXISTING INFRASTRUCTURE    

                                          

 2-9 

2.3.2  Hydraulic Modeling 

Hydraulic modeling of the District’s existing and future systems was performed as 
part of this study. Historical and projected wastewater flows were analyzed and 
evaluated to determine collection system performance based on system design 
parameters. For detailed information on the modeling efforts and outcomes, refer to 
Chapter 6 for the existing system hydraulic analysis and Chapter 7 for the future 
system hydraulic analysis.  

2.3.3  Remaining Life Assessment  

A remaining life assessment of the District’s sewer collection gravity mains was 
conducted to determine which pipelines were reaching the end of their useful service 
life and may need to be replaced. The service life will vary depending on the pipeline’s 
material. The typical service life for pipelines can vary between 40-100 years, 
depending on the material of the pipeline. Table 2.3 shows the pipeline service life for 
each pipeline material used in the District’s sewer collection system and the linear 
length of the pipeline for each pipeline material. The service life shown in Table 2.3 is 
the typical service life for a pipeline. It is recommended that a CCTV inspection be 
conducted to determine the pipeline’s condition when it nears the end of its service 
life or when problems are observed, such as an increase in maintenance and 
operational costs. If significant issues are found, pipeline replacement would be 
necessary before further degrading 

 
Table 2.3 – Gravity Main Service Life and Length by 

Material 

Material 
Estimated 

Service Life 
Length in District 

(miles) 

Cast Iron  70 0.01 

Ductile Iron 70 0.38 

Polyvinyl Chloride 70 1.08 

Vitrified Clay Pipe 100* 117.85 

Note: Information based on  
 Vitrified Clay Pipe Engineering Manuel, NCPI 
 Life Cycle analysis for water and Wastewater Pipe Materials, ASCE 

Figure 2.3 shows the remaining pipeline service life in the District graphically. The 
District has many pipelines with 50 to 55 and 80 to 100 years of service life remaining. 
The District also has approximately 6.5 miles of pipeline with unknown service life. A 
CCTV inspection should be done on the unknown pipelines to ensure these pipelines 
do not have any significant deficiencies. The inspections should be a part of the annual 
operation and maintenance budget. The District does not currently have a pipeline 



EXISTING INFRASTRUCTURE    

                                          

 2-10 

beyond its service life and will not have a pipeline over its typical service life for the 
next 30 years. It should also be noted that the VCP pipeline could last much longer 
than the 100-year lifespan used in this analysis. As a result, it is unlikely that the District 
will need to replace the pipeline due to its age for several more decades. However, the 
VCP pipeline is more susceptible to damage from roots, earthquakes, and other 
external factors. As a result, a budget for VCP pipeline repairs is recommended if the 
VCP pipelines need to be replaced due to these external factors. Regular CCTV 
inspections would be required to ensure the integrity of the VCP pipelines. 

 

 

Figure 2.3 − Remaining Pipeline Service Life 

2.3.4  Sewer Asset Summary 

The asset list developed by MBI with critical data or asset registers is presented in 
Table 2-4. The asset register includes the list of basic information, comments, and 
summarized improvements associated with each item. The improvements identified 
in this summary table are developed and more fully in subsequent chapters of this 
document. 

 



EXISTING INFRASTRUCTURE    

                                          

 2-11 

Table 2.4 – Sewer Asset List Summary 

Item Facilities Location 
Construction 

Date 
Comments/Summarized 

Improvements 

1 Horton WWTP The Intersection of 
Park Ln. and 
Verbena Dr. 

1973  Upgrade of tertiary effluent 
filters is currently planned. 

 The Odor control system at the 
plant headworks was recently 
completed 

 VFD Drives need to be installed 
in Aeration Basin. 

 Influent chopper pumps 
recently completed. 

 Effluent reuse in the future may 
become objective.  Disinfection 
of tertiary treated effluent may 
be necessary. 

2 Desert Crest 
WWTP 

Behind Dillion 
Mobile Home Park 

1974  Demolition of Desert Crest 
WWTP because of the 
underperformance is pending. 

3 Nancy Wright 
RWRF 

The Intersection of 
Little Morongo and 

20th Ave. 

Expected 
online in 2025 

 Regional Conveyance Line is 
needed to connect the Nancy 
Wright RWRF to the existing 
collection system is needed and 
is being implemented.  

 Phase 1 Plant Capacity is 1.5 MGD 
 The proposed plant process is a 

sequence batch reactor 
 Future expansion Phase 2 will 

increase plant capacity to 3.0 
MGD using MBR filters. 

 

4 Dos Palmas Lift 
Station 

Intersection of 
Dillion Rd. and 

Avenida Manzana 

1987 Currently, LS capacity is 2x700 
(GPM) 

5 120 miles of 
collection 

system gravity 
mains 

Located throughout 
District 

Varies  Relocation of manholes on 
private property. 

 Some pipelines need to be 
replaced due to hydraulically 
deficient pipelines and 
underperforming VCP sections. 

 The District is fully converting 
individual septic systems to a 
centralized sewer collection 
system.  

Information is based on MBI’s site visit conducted on 7/1/21.



 

 
3-1 

 Chapter 3 Planned Regional Wastewater 
Reclamation Facility 

3.1 General Description 

MSWD is in the process of constructing the Nancy Wright RWRF, capable of treating 
1.5 MGD of wastewater. This treatment facility will expand the District’s treatment 
capacity and provide treatment capacity for homes and businesses currently using a 
septic system that are to be connected to the MSWD collection system. The Nancy 
Wright RWRF will also be able to take some flow currently being treated at the Horton 
WWTP, thereby extending the life of that facility. 

The Nancy Wright RWRF will be in the south of the MSWD’s service area, near the 
intersection of 20th Ave and Little Morongo Rd. The facility will be a conventional 
sequencing batch reactor (SBR) wastewater treatment facility with the ability to be 
expanded if needed. Treated wastewater from the facility will primarily be used to 
recharge groundwater by infiltration. The facility is expected to be operational by the 
beginning of 2025. 

3.2 Treatment Process and Facilities 

The treatment process of the planned facility is described in this section. 

3.2.1  Process Layout 

Influent to the facility will enter a wet well before being pumped to the headworks. 
The headworks will comprise two mechanical bar screens and a grit chamber. The 
odor from the headworks and wet well will be collected using a foul air fan and odor 
mitigation measures to reduce odors before release. Removed waste from the grit 
chamber will be sent to a grit washer and grit classifier. Solid waste will be dewatered 
and screened before being removed and disposed. The remaining wastewater will 
recirculate through the grit removal chamber. Caustic soda will be added to the grit 
chamber’s effluent and mixed with returning activated sludge before entering the 
sequencing batch reactor tanks. Four tanks are planned for construction in Phase 1 
(three duty and one standby). These tanks will have the ability to be converted to a 
membrane bioreactor treatment process when the facility is eventually expanded in 
Phase 2. 

Treated water exiting the tanks will enter a decant channel, from which the treated 
water will either flow to infiltration basins or a hydropneumatic tank. The 



PLANNED REGIONAL WASTEWATER RECLAMATION FACILITY    

                                          

 3-2 

hydropneumatic tank will store reclaimed water to be used around the Nancy Wright 
RWRF site (colloquially known as 3-water). 

Waste from the SBR tanks will enter an aerated sludge storage tank. Decant will 
return to the inlet of the facility, while waste will be sent to a belt filter press. The 
dewatered solids will be removed from the facility, while the remaining waste will be 
sent to the inlet of the facility. The Nancy Wright RWRF can treat an average of 1.5 
MGD, with a peak hour flow of 3.75 MGD. This facility can expand to double its capacity 
in the same footprint during the Phase 2 expansion, when needed.  

3.2.2  Infiltration Basins 

The treatment facility is planned to have three infiltration basins with a combined 
volume capacity of 2.1 million gallons (MG), with the ability to expand to six infiltration 
basins. These basins will have a maximum length and width of 250 ft, with a slope of 
4:1. They will have a bottom elevation of 713.0 ft with an expected high-water level of 
715.5 ft. Each basin is expected to have a maximum capacity of 0.7 MG. 

3.3 Expected Effluent Quality 

Table 3.1 shows the expected influent and effluent concentrations from the 
Nancy Wright RWRF.  

Table 3.1 – WWRF Expected Influent and Effluent Concentrations  

Contaminant 
Expected Maximum 

Influent (mg/L) 
Expected Effluent 

(mg/L) 

BOD 330 30 

TSS 370 30 

Total Nitrogen 60 10 

 



 

 
4-1 

 

 Chapter 4 Sewer Collection System 
Flows 

4.1 General Description 

This chapter provides an overview of the historical and projected future wastewater 
flows within the MSWD collection system. Existing flows are calibrated within the 
hydraulic model of the collection system, and existing and future flows in the 
hydraulic model are used to identify hydraulic deficiencies within the collection 
system in future chapters. 

Currently, wastewater flows are primarily generated within the City of Desert Hot 
Springs; such wastewater flows are categorized into single-family residential, multi-
family residential, commercial, public, and industrial areas. 

4.2 Wastewater Flow Component Description 

Collection systems typically convey both sanitary flow, which is the intended use of 
the collection system, and external flows that enter the collection system 
infrastructure through defects and imperfections. A realistic evaluation of wastewater 
flow requires that these components be deconstructed and quantified separately. The 
detailed flow components that require quantification include: 

 Average Dry Weather Flow (ADWF) 

 Peak Dry Weather Flow (PDWF) 

 Peak Wet Weather Flow (PWWF) 

The wastewater flow components described in this section are depicted conceptually 
on Figure 4-1. 



SEWER COLLECTION SYSTEM FLOWS    

                                          

 4-2 

         
Figure 4-1 Wastewater Components for Typical PWWF Conditions 

4.2.1  Average Dry Weather Flow 

ADWF is generally accepted to include two components: base wastewater flow (BWF) 
and groundwater infiltration (GWI). BWF represents the sanitary flow contributions 
from residential, commercial, institutional, and industrial dischargers to the collection 
system. GWI refers to groundwater that infiltrates into the collection system via 
defects in wastewater pipes and manholes. Although GWI rates can be influenced by 
wet weather events (because wet weather events can impact groundwater levels) 
GWI is present in dry weather conditions and is therefore a component of dry weather 
flow. However, GWI can have significant variation seasonally because of the wet 
weather influence. Despite the seasonal variation, GWI is assumed to be constant for 
any given day. 

In some collection systems, GWI is low enough compared to BWF that it can assumed 
to be negligible. As will be discussed in more detail below, analysis of flow data in the 
District’s collection system indicates that GWI values are minimal in the District’s 
collection system.  Therefore, ADWF in the District’s collection system is composed 
entirely of wastewater generated by the District’s customers. 

Average Dry 
Weather Flow 



SEWER COLLECTION SYSTEM FLOWS    

                                          

 4-3 

4.2.2  Peak Dry Weather Flow 

While GWI tends to remain relatively constant over any given day, BWF varies 
throughout the day, but typically follows predictable diurnal patterns depending on 
the type of land use. For example, residential dischargers tend to produce higher flows 
in the morning and evening hours, while commercial dischargers tend to have steady 
discharge during business hours, but very low discharge outside of business hours. 
Industrial dischargers have flow patterns that depend upon their individual processes.  

PDWF is defined as the diurnal flow peak within the collection system during dry 
weather conditions. PDWF is typically 1.2 to 3.0 times the ADWF, depending on the 
mixture of discharger types and the size and layout of the collection system. Under 
static evaluation of a collection system, PDWF values are established from ratios to 
ADWF values calculated via peaking factor or peaking curve. Under dynamic 
evaluation of a collection system, PDWF values are established by taking the peak 
value from a flow hydrograph that is created using diurnal patterns within the 
collection system. Wastewater flows within the District’s collection system have been 
monitored and evaluated dynamically using diurnal patterns as will be described in 
more detail below. 

4.2.3  Peak Wet Weather Flow 

PWWF is composed of PDWF and rainfall-dependent inflow and infiltration (RDII). 
RDII consists of stormwater inflow and infiltration that enters the system in direct 
response to rainfall events, either through direct connections such as holes in 
manhole covers or illicitly-connected roof leaders or area drains, or through defects in 
wastewater pipes, manholes, and service laterals. RDII is typically characterized by 
short-term peak flows that recede relatively quickly after rainfall ends. The 
magnitudes of RDII flows are related to the intensity and duration of the rainfall but 
are also related to the degree of soil saturation from earlier (antecedent) rainfall 
conditions. 

The District’s collection system must be designed to convey both dry weather and wet 
weather flows as described above.  Therefore, PWWF is considered the design 
condition for the hydraulic evaluations contained in the 2024 Sewer Master Plan. The 
development of the design condition PWWF values specific to the District’s collection 
system is described below in this chapter. 



SEWER COLLECTION SYSTEM FLOWS    

                                          